

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

ST-08-01-29-1

Product: Multilayer parquet (coating layer composition as specified by the producer)

Var. 1: Oak N; Cezanne, UV Finish-Low Sheen, dimension 1820 x 190 x 22 mm

Var. 2: Ash N; Cezanne, UV Finish-Double White Oiled Finish,
dimension 1820 x 145 x 22 mm

Var. 3: Oak N; 3 Strip, UV Finish-Super Low Matt Natural Finish,
dimension 1820 x 190 x 22 mm

Var. 4: Maple; 3 Strip, UV Finish-Super Low Matt Natural Finish,
dimension 1820 x 190 x 14 mm

Var. 5: Oak N; Cezanne, UV Finish-High Sheen, dimension 1820 x 145 x 14 mm

Var. 6: Kempas; 3 Strip, UV Finish-High Sheen, dimension 1820 x 190 x 14 mm

Producer: Syarikat Malaysia Wood Industries Sdn. Bhd.
1 ¾ miles Bakar Arang, P.O. Box 95
08007 SUNGAI PETANI, KEDAH
MALAYSIA

Order: Testing of selected properties for CE-Labeling according to EN 14342

Test report: 277262

Test results:

The tested variants of parquets can be classified regarding to several properties according to the CE-labelling (EN 14342) as follows:

Variant	Property	Result	Declaration according to EN 14342
1	Fire resistance according to EN 13501-1	Table 1 of EN 14342	D _f s1
2		6,18 kW / m ²	C _f s1
3		Table 1 of EN 14342	D _f s1
4	Formaldehyde emission according to EN 717-1	0,02 ppm	class E1
5		0,03 ppm	class E1
6		0,03 ppm	class E1

Dresden, 29.01.2008



Head of laboratory




Engineer in charge